
 
 

 
 

2023 Annual Report 
 
 
 

Sioux Lookout Wastewater Treatment Plant 
 
 

 
 
 
 
 
 

 
 
 
 
 
 
 
 

 
 
 

 
 

Prepared for: The Ministry of the Environment, Conservation and Parks 

Prepared by: Northern Waterworks Inc. on behalf of the Municipality of Sioux Lookout 

Date: March 28, 2024 



 
2 

Contents 
1 Introduction ..................................................................................................................... 3 

1.1 Annual Reporting Requirements .......................................................................... 3 
1.2 System Description ................................................................................................ 5 

2 Water Quality .................................................................................................................. 6 
2.1 Monitoring Programs Summary ............................................................................ 6 
2.2 Quality Assurance & Control ................................................................................ 6 
2.3 Influent & Sludge Monitoring Results .................................................................... 8 
2.4 Effluent Monitoring Results & Comparison with Performance Criteria .............10 

3 Flow Monitoring ............................................................................................................. 13 
4 Solids Management ..................................................................................................... 15 
5 Maintenance and Modifications ................................................................................. 17 

5.1 Planned Maintenance, Repairs & Minor Modifications .....................................17 
5.2 Flow Monitoring Equipment Calibration and Maintenance .............................18 
5.3 Summary of Notifications of Modifications to Sewage Works ..........................19 
5.4 Summary of Efforts Made to Achieve Conformance with Procedure F-5-1 ....19 

5.4.1 Guidelines for Wastewater Treatment ..................................................19 
5.4.2 Guidelines for Wastewater Collection ..................................................20 

5.5 Status of Proposed Works .....................................................................................20 
6 Operating Problems ..................................................................................................... 21 

6.1 Compliance Limit and Design Objective Exceedances ...................................21 
6.1.1 pH .............................................................................................................21 

6.2 Complaints ............................................................................................................21 
6.3 Bypasses, Overflows, Deviations from Normal Operating Conditions, Spills and 

Abnormal Discharge Events ................................................................................22 
6.3.1 Bypasses...................................................................................................22 
6.3.2 Overflows .................................................................................................22 
6.3.3 Deviations from Normal Operating Conditions ....................................22 
6.3.4 Spills ..........................................................................................................23 
6.3.5 Abnormal Discharge Events ...................................................................23 

6.4 Significant Infrastructure, Equipment and Process Failures ...............................23 
7 Conclusion .................................................................................................................... 24 
 



 
3 

1 Introduction 
 
1.1 Annual Reporting Requirements 

 
The Sioux Lookout Wastewater Treatment Plant (WWTP) is regulated by the terms and 
conditions provided within the amended Environmental Compliance Approval No. 1543-
BNJR67 (the ECA), issued to the Corporation of the Municipality of Sioux Lookout on July 26, 
2020. Prior to the issuance of this approval, the facility had been regulated under Certificate of 
Approval No. 3-0250-92-006, issued to the Town of Sioux Lookout on June 17, 1992.  
 
This Report summarizes the facility’s performance over the previous calendar year (January 1 
to December 31, 2023) and it is intended 1) to provide a performance record for future 
references, 2) to ensure that the Ministry is made aware of problems as they arise and 3) to 
provide a compliance record for the terms and conditions outlined in the ECA. This Annual 
Report has been prepared in accordance with Condition 11 Paragraph 4 of the ECA and must 
contain, but shall not be limited to, the following information: 
 

 a summary and interpretation of all Influent monitoring data, and a review of the 
historical trend of the sewage characteristics and flow rates (refer to sections 2.3 & 3); 
 

 a summary and interpretation of all Final Effluent monitoring data, including 
concentrations, flow rates, loadings and a comparison to the design objectives and 
compliance limits in the Approval, including an overview of the success and adequacy 
of the sewage works (refer to sections 2.4, 3, 6.1 & 7); 

 

 a summary of all operating issues encountered, and corrective actions taken (refer to 
section 6); 

 

 a summary of all normal and emergency repairs and maintenance activities carried 
out on any major structure, equipment, apparatus, or mechanism forming part of the 
sewage works (refer to section 5.1); 

 
 a summary of any effluent quality assurance or control measures undertaken (refer to 

section 2.2); 
 
 a summary of the calibration and maintenance carried out on all Influent and Final 

Effluent monitoring equipment to ensure that the accuracy is within the tolerance of 
that equipment as required in the Approval or recommended by the manufacturer 
(refer to section 5.2); 



 
4 

 a summary of efforts made to achieve the design objectives in the Approval (refer to 
sections 2.4 & 3), including an assessment of the issues and recommendations for 
pro-active actions if any are required under the following situations: 
 

- when any of the design objectives are not achieved more than 50% of the time 
in a year, or there is an increasing trend in deterioration of Final Effluent quality 
(refer to sections 2.4 & 6.1); 
 

- when the Annual Average Daily Influent Flow reaches 80% of the Rated Capacity 
(refer to section 3); 

 
 a tabulation of the volume of sludge generated, an outline of anticipated volumes to 

be generated in the next reporting period and a summary of the locations to where 
the sludge was disposed (refer to section 4); 

 
 a summary of any complaints received, and any steps taken to address the complaints 

(refer to section 6.2); 
 
 a summary of all Bypasses, Overflows, other situations outside Normal Operating 

Conditions, spills within the meaning of Part X of EPA, and abnormal discharge events 
(refer to section 6.3); 

 
 a summary of all Notice of Modifications to Sewage Works completed under Paragraph 

1.d. of Condition 10, including a report on status of implementation of all 
modifications (refer to section 5.3); 

 
 a summary of efforts made to achieve conformance with Procedure F-5-1, including 

but not limited to projects undertaken and completed in the sanitary sewer system 
that result in overall Bypass/Overflow elimination including expenditures and 
proposed projects to eliminate Bypass/Overflows with estimated budget forecast for 
the year following that for which the report is submitted (refer to section 5.4); 

 
 any changes or updates to the schedule for the completion of construction and 

commissioning of the Proposed Works (refer to section 5.5); and, 
 
 a summary of any deviation from the monitoring schedule and reasons for the current 

reporting year, and a schedule for the next reporting year (refer to section 2.1). 
 



 
5 

 

1.2 System Description 
 
The Sioux Lookout Wastewater Treatment Plant and associated collection system are owned 
by the Corporation of the Municipality of Sioux Lookout and were operated, maintained, and 
managed by Northern Waterworks Inc. for the entire reporting period. The sewage works 
consist of separate sanitary sewers, sewage pumping stations and associated force-mains, and 
an extended aeration wastewater treatment plant. Sanitary sewers collect wastewater and 
direct it to multiple pumping stations located throughout the community, which in turn deliver 
the wastewater to the Robert Street Sewage Pumping Station. This pumping station includes 
an underground wet well and two variable speed submersible pumps for transferring 
wastewater via force-main to the Sioux Lookout WWTP for treatment.  
 
The Sioux Lookout Wastewater Treatment Plant utilizes an extended aeration wastewater 
treatment process that relies upon a combination of physical, biological, and chemical 
processes to treat incoming wastewater. The overall goal of the treatment process is to reduce 
or remove contaminants from influent wastewater (raw sewage) to a level that will not 
adversely impact or impair receiving waters, including preventing the introduction of 
pathogens that could affect downstream users.  
 
The facility has a rated capacity of 2,840 m3/day (average daily flow) with an approved peak flow 
rate of 9,230 m3/day. Major components include a mechanical and stationary bar screen for 
debris removal, a grit removal system, two circular secondary treatment units each containing 
an aeration reactor, secondary clarifier, and two-stage aerobic digester, an effluent UV 
disinfection chamber, and an outfall sewer discharging final effluent to Pelican Lake. The facility 
also includes a sludge dewatering (filter belt press) system and a control building housing a 
laboratory, an emergency diesel generator set, air supply equipment, control and metering 
systems, and piping, heating, and ventilation systems. The gas chlorination system used for 
effluent disinfection was replaced with a UV disinfection system in 2020, resulting in the 
issuance of an amended Environmental Compliance Approval. 
 

  



 
6 

2 Water Quality 
 

2.1 Monitoring Programs Summary  
 

The minimum requirements for the sampling and testing of raw sewage and final effluent 
parameters are provided within Condition 9 (Monitoring and Recording) of the ECA. Samples 
are collected by licenced operators and submitted to an accredited laboratory for analysis on a 
biweekly basis (once every two weeks) for influent (raw sewage) parameters and on a weekly 
basis for effluent (treated) parameters. Sampling and testing at the facility are also conducted 
in accordance with the Ministry’s Procedure F-10-1 (Procedures for sampling and analysis 
requirements for municipal and private sewage treatment works – liquid waste streams only) and 
with the federal Wastewater Systems Effluent Regulations (WSER).  
 
In accordance with Condition 11 Paragraph 4.n., this report must provide a summary of any 
deviation from the monitoring schedule and a schedule for the next reporting year. Beginning 
on December 1, 2020, and as per request from the Ministry Water Inspector, the frequency of 
effluent pH sampling and testing was increased from weekly to twice weekly in response to 
recurring objective and compliance limit exceedances and continued in 2022 & 2023. No other 
deviations from the monitoring schedule occurred during the reporting period. 
 
2.2 Quality Assurance & Control 
 
Licenced operators conduct in-house testing to determine the operational performance of the 
various stages of the treatment process and for quality assurance purposes as it concerns final 
effluent parameters. Table 1 summarizes those parameters that were routinely tested for 
operational control or quality assurance purposes during the reporting period. This table is 
intended to provide a summary of effluent quality assurance measures undertaken in the 
reporting period as required by Condition 11 Paragraph 4.e. of the ECA.  
 
Control measures that may be implemented in response to test results include adjusting the 
rate of return activated sludge flow, altering the volume of solids removed from the treatment 
process (i.e., waste activated sludge), modifying UV dosages to optimize disinfection, modifying 
the operation of air supply equipment, and conducting plant cleaning and maintenance.



 
7 

 

Table 1: Summary of operational control and quality assurance testing - 2023 

Parameter Units 
No. of Tests 
Conducted 

Min. 
Result 

Max. 
Result 

Annual 
Average 

Influent Monitoring 
pH --- 56 7.0 7.9 7.3 

Effluent Monitoring 
Dissolved Oxygen mg/L 142 4.74 9.54 6.71 
pH --- 104 6.1 8.0 6.8 
Temperature oC 147 5.3 19.3 12.4 
UVT %/1cm 51 53.3 72.0 64.7 
Total Alkalinity mg/L 52 20 100 37 

Process Monitoring - Treatment Unit 1 
Aeration Inlet DO mg/L 144 0.47 10.45 5.35 
Aeration Outlet DO mg/L 145 0.76 11.30 6.16 
5 Minute Settling Volume 

 
mL 138 160 980 709 

30 Minute Settling 
  

mL 138 120 770 404 
Aeration pH --- 139 5.4 7.1 6.1 
Clarifier Sludge Depth feet 224 1.0 9.0 2.6 
Clarifier DO mg/L 145 0.29 9.32 3.56 
Clarifier Temperature oC 144 5.9 19.3 11.5 
Aeration Total Suspended 

  
mg/L 96 2315 10140 6412 

Return Activated Sludge 
 

mg/L 96 2590 17320 12658 
Effluent TSS mg/L 96 1 46 13.9 

Process Monitoring - Treatment Unit 2 
Aeration Inlet DO mg/L 145 0.35 11.12 5.98 
Aeration Outlet DO mg/L 145 0.57 11.6 6.34 
5 Minute Settling Volume 

 
mL 138 170 990 692 

30 Minute Settling 
  

mL 138 70 850 364 
Aeration pH --- 138 2.5 7.0 6.1 
Clarifier Sludge Depth feet 223 1.0 7.5 2.1 
Clarifier DO mg/L 145 0.35 9.60 3.71 
Clarifier Temperature oC 145 5.1 19.3 11.3 
Aeration TSS mg/L 96 2990 9340 5687 
Return Activated Sludge 

 
mg/L 96 4160 23790 13049 

Effluent TSS mg/L 96 1 42 11.5 



 
8 

2.3 Influent & Sludge Monitoring Results 
 

In accordance with Condition 11 Paragraph 4.a., this report must provide a summary and 
interpretation of all influent monitoring data, including a review of historical trends of sewage 
characteristics. Table 2 provides a summary of the influent monitoring results for 2023 shown 
as monthly averages. Table 3 provides a summary of recent historical influent monitoring 
results, including results for the current reporting period.  

 

Table 2: Influent sampling results 2023 

Sample Date pH 
TSS                                

(mg/L) 
TKN 

(mg/L) 
Total P 
(mg/L)                                   

BOD5  
(mg/L) 

January 7.4 149 27.4 3.07 124 

February 7.5 137 38.2 2.79 95 

March 7.5 201 27.9 4.91 129 

April 7.7 99 18.4 1.47 69 

May 7.4 197 25.1 2.71 107 

June 7.0 99 22.1 2.46 82 

July 7.2 191 26.6 2.78 118 

August 7.1 149 23.9 2.63 116 

September 7.2 270 27.1 3.86 137 

October 7.2 158 23.4 2.30 73 

November 7.2 227 29.4 4.08 155 

December 7.3 89 25.3 2.32 92 



 
9 

Table 3: Influent monitoring results summary 

Year No.  

Total                    
Suspended Solids 

Biochemical 
Oxygen Demand 

Total Phosphorus 
Total                       

Kjeldahl Nitrogen 
pH 

Min Max Avg Min Max Avg Min Max Avg Min Max Avg No. Min Max Avg 

2016 26 38 329 193 57 174 118 1.28 6.00 3.34 18.5 39.5 26.4 n/a n/a n/a n/a 

2017 26 86 405 252 58 301 137 2.56 7.10 4.22 22.6 39.0 28.8 n/a n/a n/a n/a 

2018 26 82 448 222 72 204 132 2.65 6.50 4.22 23.9 40.3 31.1 n/a n/a n/a n/a 

2019 27 117 451 238 83 238 131 2.15 11.5 3.85 15.9 55.4 27.3 n/a n/a n/a n/a 

2020 34 99 362 218 63 200 121 2.11 6.19 3.62 20.3 45.6 28.1 52 5.6 7.7 7.2 

2021 26 105 325 199 83 153 120 1.42 7.05 3.44 22.5 39.1 27.8 55 5.2 7.5 7.3 

2022 26 59 3320 299 43 159 95 1.31 7.57 3.01 12.6 31.8 23.8 52 6.6 7.7 7.4 

2023 26 63 283 164 60 158 108 1.39 6.29 2.95 16.8 49.0 26.2 56 7.0 7.9 7.3 

 



 
10 

Sludge samples are collected annually and tested for total solids, total phosphorus, and metals 